

Test report no.: <i>Testrapport nr.:</i>	89224941-02	Order No.: <i>Opdracht nr.:</i>	89224941 24.A029	Page 1 of 8 Pagina 1 van 8
Client Reference No.: <i>Klantreferentie nr.:</i>	-	Order date: <i>Opdrachtdatum:</i>	2024-08-15	
Client: <i>Klant:</i>	Cosmo First Limited 1008, DLF Tower-A, 110025 New Delhi, India			
Test item: <i>Testvoorwerp:</i>	6mm Glass+ Sunshield"-CS-001-7 (7mil),			
Identification/ Type No.: <i>Benaming / Type nr.:</i>	Sunshield"-CS-001-7 (7mil)			
Order content: <i>Inhoud opdracht:</i>	Samples for testing against EN 12600, as given in the standard			
Test specification: <i>Testomschrijving:</i>	EN 12600:2002 ^a Impact test method and classification for flat glass <i>Laminated safety glass</i>			
Date of sample receipt: <i>Ontvangstdatum monster:</i>	2024-10-01			
Test sample No: <i>Testproefstuk nr.:</i>	89224941-01/04			
Testing period: <i>Testperiode:</i>	2024-12-17 - 2024-12-17			
Place of testing: <i>Testlocatie:</i>	Arnhem, the Netherlands			
Testing laboratory: <i>Testlaboratorium:</i>	TÜV Rheinland Nederland B.V. (NoBo 0336)			
Test result*: <i>Testresultaat*:</i>	Pass			
tested by: <i>getest door:</i>			authorized by: <i>geautoriseerd door:</i>	
Date: 2025-01-07 <i>Datum:</i>	Ondertekend door: Salah El Bardai		Issue Date: 2025-01-07 <i>Datum uitgave:</i>	Signed by: Sef Hovens
Position / functie:	Expert		Position / functie:	Expert
Others / <i>Andere:</i>				
Condition of the test item at delivery: <i>Toestand van het test voorwerp bij ontvangst:</i>				
			Test item complete and undamaged	
* Legend: P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested * Legenda: P(ass) = voldoet aan test omschrijving F(ail) = voldoet niet aan test omschrijving N/A = niet van toepassing N/T = niet getest				
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark. <i>Dit testrapport heeft alleen betrekking op het voorgenoemde test voorwerp. Zonder toestemming van het testcentrum mag dit testrapport niet in delen worden vermenigvuldigd. Dit keuringsrapport geeft geen recht op het dragen van enig keurmerk.</i>				